01 STEERING

S
No. Part No. Description Description ' Unit | Qty
1 N-45110-0 2550474  [LJ50QT-N, ik 2 HANDLE COMP. PCS | 1
2 3230026 | FE%¢ FLANGE BOLT M10x1.25x48 PCS | 1
3 QBC-45101-0000 (3420039 |[LJ50QT-K,#E: COLLAR PCS | 1
4 QBK-54303-0000 (3238006 |GB/T 6187.2,%% % 4¢ NUT M10x1.25 PCS | 1
5 YYLY15006003 [3353504 [LJ50QT-K L. GRIP PCS | 1
QBV-45001-0000 (3353506 [LJ50QT-V
6 YYLY15006003 [3353510 [LJ50QT-K R. GRIP PCS | 1
QBV-45001-0000 [3353550 [LJ50QT-KAH,LIS0QT-VIRE
7 3230322 |GBI/T 818 4% 4 PAN HEAD SCREW M5x10 PCS | 1
8 N-46010-0 3480045 |LJ50QT-3L,3B1Hi THROTTLE CABLE PCS | 1
9 N-46200-0 3480517 |LJ50QT-3L, &Bk/E BRAKE CABLE PCS | 1
02 RL.S/WASSY
Spe
No. Part No. Description Description Unit | Qty
LJ50QT-
1 QBL-34100-0000 3410013 2L,BOSER M FHI®A7 3E1E6 P LEFT HANDLE SWITCH ASSY. |PCS 1
2 N-34300-0 3410053 [LJS0QT-K, KITFHXHETRF X RIGHT HANDLE SWITCH ASSY. |PCS 1
3 QBK-34101-0000 3547001 |EFHA Left lever PCS 1
4 QBK-57112-0000 3411006 |BFIFX Brake switch RR PCS 1
5 QBK-81200-0000 3561118 [{8=,QY140,E7-000504 REARVIEW MIRROR R./L PCS 1
6 3357501 |[LJ50QT-K LJ50QT-K PCS | 1




03 FRONT FORK

-~

No. Part No. Description Description Unit | Qty
1 | TJR-51300-0000 |3570001 |LJ125T-16 BALL RACE COMP. PCS | 1
2 N-51200-0___ [3421564 |LJ50QT-N UNDER BRACKET COMP. PCS | 1
3 2550039 _|LI50QT-8M, Tk CABLE HOLDER PCS | 1
1 3429538 |LJ125T-2V,F19, ALk e BRAKE HOSE HOLDER 2 PCS | 1
5 3230061 |GB/T 5789, 0% 4 FLANGE BOLT M6x12 PCS | 2
6 3230154 _|GB/T 166741, %% FLANGE BOLT M8x1.25x35____|PCs | 4
7 | QBY-32500-0000 (3376008 |%43,E9-02.1201,D0T,M6 S g TTRO REFLECTING|pgs |
8 3429522 |LJ50QT-8M, Lk BRAKE HOSE HOLDER PCS | 2
9 3238027 |GB/T 61771, %58 NUT M6 PCS | 2

24,031,420, Bl I HITLO12,
10 | QBY-515100 [3510066 | &20AST F.R. FORK ASSY Pcs | 1
24 031,420, Bl I HiLO12,

11 | QBY-51520-1  [3510065 | &2 F.L. FORK ASSY PCs | 1

12 | QBK-51001-0000 |3510079 |i#%i31°43°10.3 GASKET PCS | 2




04 FRONT WHEEL ASSY.

No. Part No. Description Description Unit | Qty
X * E - -
1 | ABS-52100-0000 |[3500118 f)%z'é’%ﬁ'z's 12,%,ABS-52100- 10\ comp. 2.5x12 pcs | 1
2 3500138 |LJ50QT-K. K76 BUSH PCS | 1
3 TBFF0404  |3500135 |6201RS BALL BEARING 6201-2RS PCS | 2
LJ50QT-
4 | QBY-52040-0000 |3402008 |8M,CHARGER, i ¥t &40, 2 |SPEEDOMETER GEAR COMP. |PCS | 1
7
5 TBFE0504 _ |3238011 |GB/T 6187 2000 % NUT M12x1.25 PCS | 1
6 | QBK-52004-0000 |3356002 |®18 RUBBER CAP (17) PCS | 1
B2 IEH, %, 110/70-
7 N-620010 (302524 |3l TIRE 110/70-12 pcs | 1
8 | QBY-52040-0001 |3402011 |LJ50QT-8M,CHARGER ROTATOR PCS | 1
9 | QBK-52020-0000 |3503506 |3503505 RIM VALVE COMP. PCS | 1
10 TBFF0403 __ |3500132 |2235'5 OIL SEAL 22x35x7 PCS | 1
11 | QBK-52002-0000 |3287508 |012-022"22. 5% COLLAR PCS | 1
12 | QBY-52005-0000 |3285015 |M12*1.25. 85 FR. WHEEL AXLE M12x1.25%235 |PCS | 1
13 3356001 |®14 RUBBER CAP (14) PCS | 1

nr TNNANT NTAT7 NN AT




U3  FKUNL DISK BRAKE

No. Part No. Description Description Unit | Qty
1 | QBL=56111-0000 |3547074 |LJ50QT-3L, 25K/ Ba 917 DISC BRAKE LEVER R. PCS | 1
2 | QBL-56150-0000 |3547021 |LJ50QT-M.F22.5 BRAKE SWITCH PCS | 1

BRAKE SWITCH CABLE(FRONT
3 | QBM-57112-0000 |3547024 |LJ50QT-M,F22 JREAR DISK) pcs | 1
4 N-561100 __ |3547076 |LJ50QT-3L &K CYLINDER COMP PCS | 1
5 N-56130-0  |3547094 |LJ50QT-8M X &L L7k CALIPER ASSY PCS | 1
6 N-561200 3547119 LJ50QT-2L 2 ER/% B &, k. K960 FR.BRAKE HOSE PCS | 1
7 | QBY-56131-0000 |3547012 |LJ125T-V 34T BRAKE PAD KIT PCS | 1
8 3540138 | B IR, FARE 3L 017 ,?A'g‘gEE:_RAKE ASSY., FR. pcs | 1
9 3230391 |GBIT 5789.8 87 i A 1 BOLT M8x25 PCS | 2
10 | QBK-57002-0000 |3230383 |4 % 4.QBR-56002-0000 BOLT PCS | 3
e L

1 3541022 ;,“E{"'“E’m*m90";4'”3”“% BRAKE DISC,MODEL1 pcs | 1

12 TBFF0502  |3541018 |[iL. A8 S G190, /B4 BRAKE DISC,MODEL? PCS | 1




06 MUFFLER ASSY.

Sy
No. Part No. Description Description Unit | Qty
AR, H LK ,e9 LONGJIA

1 N-26100-0 2530178 IBIELRE ZBH IR MUFFLER EURO 4 PCS | 1
N-26100-1 2530263 |FRE,RifAe9 LJ3B4-N EURS MUFFLER EURO 5 PCS | 1
2 N-26140-0 3330025 SHIELD PCS| 1
3 3230463 |4t 3k14, TN SCREW M6x16 PCS| 3
4 3230173 |GBIT 16674.1, 9% % 4t BOLT M8x50 PCS| 2
5 3B1-26001-0000 [3334002 |[3B1,924*®30*5 GROMMET, EXHAUSTPIPE PCS | 1
6 3238067 |GB/T 923 8% %% NUT M6x32 PCS | 2
7 3250405 |GBI/T 93,45 F 4 SPRING WASHER 8 PCS| 2
8 3250067 |GB/T 97.1, % % WASHER 8 PCS| 2
9 3250403 |GB/T 93,45 F 4 SPRING WASHER 6 PCS| 2
10 3250064 [GB/T 96,457 4% WASHER 6 PCS| 2




07 FUEL TANK ASSY.5—7

No. Part No. Description Description Unit | Qty
N-44110-0 3470631 [LJ50QT-N,{b;H3s, 26 FUEL TANK COMP.
1 N-44110-1 3470009 FUEL TANK COMP. EURO 5 PCS| 1
3470632 [LJ50QT-N,=EH Wi, Hn FUEL TANK COMP.EFI
> QBC-44140-0000 (3470528 |[LJ50QT-4, 5% %4t P FUEL TANK CAP pcs| 1
3470556 FUEL TANK CAP EURO 5
3 3230061 |GB/T 5789,4% % 4% BOLT M6x12 PCS 7
4 3390002 [®12*®0.8*240,% % SENDER UNIT GASKET PCS| 1
5 N-33200-0 3402524 [LJ50QT-N,&4120% SENDER UNIT PCS 1
6 TK4F 1402 3470534 [LJ50QT-4 % FUEL COCK ASSY. PCS | 1
7 3261010 |QC/T 621, %% CLAMP,HOSE(8) PCS 6
8 3261012 |QC/T 621,%%¢ CLAMP ,HOSE(7) PCS | 2
9 QBM-44002-0000 [3351003 |$4.5*®8.5*900*300/210/380 FUEL HOSE(4.5x8.5) PCS 1
10 QBM-44002-0000 [3351003 |®4.5*®8.5*900*300/210/380 FUEL HOSE(4.5x8.5) PCS | 1
11 3351002 [$3.5*97.5*280/120 FUEL HOSE(3.5x7.5) PCS 1
12 QBK-44300-0000 [3470531 |28 4L/m ki, iR E P FUEL FILTER ASSY. PCS| 3
13 3470573 3470573  |BkiE LJ50QT-8M,HTG-ZV080 PCS| 1
14 3470566  |BHEIIE LJ250-V,BUCCANEER, 180 |PCS | 1
15 3351003  [;A‘E460mm FUEL HOSE (4.5X8. 5) PCS| 1
16 3351002  [;HE150mm FUEL HOSE (4.5X8. 5) PCS| 1
17 3351002 [B1E340mm FUEL HOSE (4. 5X8.5) PCS | 1
18 3351002  [HE260mm FUEL HOSE(3.5X7. 5) PCS | 1




08 SEAT ASSY.

No. Part No. Description Description Unit | Qty
1 N-43100-0 3460261 |ARR FLUE305, WAL SEAT ASSY. PCS | 1
2 3460144 [LJ50QT-8M,CHARGER SEAT BRACKET PCS| 1
3 3238026 |GB/T 6177.1, 85 F 4+ NUT M6 PCS | 2
4 3460145 [LJ50QT-8M,CHARGER AXES PCS| 1
5 3460206 |=8mm RUBBER PCS | 1
6 N-42001-0 3450105 |LJ50QT-N,PP,Bf LUGGAGE BOX PCS | 1
7 3230365 |HEZESLE BOLT M6x16x%3 PCS| 6
8 3358534 [LJ50QT-N FUEL TANK RUBBER PCS| 1
9 3230700 |GB/T 70.2, 854K, 443K18 BOLT M8x35 PCS | 4
10 N-41421-0 3455062 [LJ50QT-N, %5, kI1/K50638 LEFT ARMREST PCS| 1
11 N-41421-0 3455063 [LJ50QT-N, 5, £kiT/K50638 RIGHT ARMREST PCS| 1
12 3450066 [LJ50QT-8M,PP, B BOLT PCS | 1
13 TJV-42002-0000A 3450079 ([LJ125T-8M,PP, 2 COVER PCS| 1




No. Part No. Description Description Unit | Qty
B22 1F $,3{%,110/70-
1 N-52001-0 3502524 12.EEC.C922 TIRE 110/70-12 PCS | 1
2 | QB9-54100-0000 |3500112 (‘%ﬁ%xﬁ’z'm2'%*(359'54100' WHEEL RIM R. pcs | 1
3 2550480 [LJ50QT-N,3B3, Hiyk 2 BRACKET REAR FENDER L. PCS| 1
4 2550479 [LJ50QT-N,3B3, sk B BRACKET REAR FENDER R. PCS | 1
5 QBK-54001-0000 (3454034 |LJ50QT-K,B88,PA+20%GF, 2 |RUBBER CAP PCS | 1
6 TBFE0809 3230061 |E,GB/T 16674.1,8.8%%, % % BOLT M6x12 PCS| 5
7 3238021 |GB/T 6187.2 45 % 4 NUT,M16x1.5 PCS | 1
8 QBK-52020-0000 [3503505 |Z5:k VALVE,RIM,TR412 PCS | 1
9 N-42704-0 3454069 |LJ50QT-N,PP, 2 PCS| 1
10 YY50QT012009 3546039  |4<H 100, LA PCS 1
11 3546017 |3BI, PUpp XA 50, Bdr PCS 1
12 3546012 |1B2, P KABORRHENL, B4k PCS 1
13 3230249 |GB/T 5783, ¥EH%E PCS 1
14 3546004 |3BL, PUpp A0, B4, A PCS 1
Ji& A
15 2550038  [LJ125T-16, TREVIS, ¥k B PCS 2
16 3500196  |BEAR, KR, 3. 0%12, W RN PCS 1
17 3230386 QR PCS 3
18 3250020  |GB/T 97.1, ¥EFA%E PCS | 3
19 3504012  |LJ50QT-6L, 3B3 PCS 1
20 3238043  |GB/T 889. 2, & FH4E PCS | 3
21 3250071  [GB/T 956. 1, §¥ R4 PCS 3
292 3541019 |[AAE, A€, SME P 193, B4 PCS | 1
23 3230383 |HEZ 4, QBR-56002-0000 PCS | 3
24 3547219 |LJ50QT-N PCS 1
25 3547024 |LJ50QT-M, F22 PCS 1
26 3547220  |LJ50QT-N, M4, & 19 PCS 1
27 3547221 ;JZ’;?FTE 2442000, FT2FORE PCS 1
28 3542065 |0, MAE, THHE L P17 PCS | 1
29 3547009  |LJ50QT-K, B8S, B PCS 1
30 3547040  [LJ50QT-K, B8S, FA{HT PCS 1
31 3230164  |GB/T 5789, ¥§ 7 4% PCS 2




10 FRAME ASSY.

No. Part No. Description Description Unit | Qty
1 2550473 |LJ50QT-N,3B3,EEC, Hijk FRAME COMP. Ero 4 pcs| 1
2550871 FRAME COMP. Euro 5
2 3358025 |PNE150ZH-3,LONGJIAfRIC RUBBER PCS| 3
3 QBY-47110-0000 (3490027 LJSOQT-SM,CHARGERLiimlﬂ LOCK ASSY PCS| 2
3490079  [1.J50QT-8M, CHARGER, FEARifl
4 QBY-46030-0000 (3481011 |LJ50QT-8M,CHARGER SEAT CABLE PCS| 1
5 QBV-47200-0000 [3429007 |LJ50QT-V,ESTATE SEAT CATCH COMP. PCS | 1
6 GBT5789-M6x16  |3230070 |[E,GB/T 16674.1,8.8%%, % 4% BOLT M6x16 PCS | 4
7 GBT5789-M8X12 |3230125 |E,GB/T 16674.1,8.8%%, 4%t BOLT M8x12 PCS | 4
8 2550477 [LJ50QT-N, ik 2 CARRIER BRACKET PCS | 1
9 2550476  [LJ50QT-N, Hijk 22 BRACKET REAR FENDER PCS | 1
10 3356518 [LJ50QT-N RUBBER,REAR PCS| 1
11 N-53110-0 2550475 |LJ50QT-N,3B3, Hiik 2 HANGER COMP ENGINE PCS| 1
12 QBK-54303-0000 (3238004 |GB/T 6187.2,%%%F 4 NUT M10x1.25 PCS| 3
13 3230617 |PE7ELE BOLT M10*1.25*$12*39 PCS | 2
14 3351503 [LJ150T-4,920 PCS | 2
15 QBK-41301-3000 [3285036 |LJ50QT-4M,F3,08*170,%% A4 BOLT, ENGINE HANGER®8*170 [PCS | 1
16 3238053 [GB/T 6170, 8% ZE 4% NUT M8 PCS| 1
17 3273011 [GB/T 91,45 %% PCS| 1
18 9M-41322-0 3358525 [LJ150T-4 RUBBER PCS| 1
19 N-41320-0 2550467 |LJ50QT-N,3B3,=210, k2 MAIN STAND COMP. PCS | 1
20 3230635  |#t3k16, 45 F 4 SCREW M6x16 PCS | 1
21 QBC-34600-0000 (3413002 |[JE CUTOFF SWITCH PCS | 1
22 QBM-41411-0000 |3230371 k.:gg?g—ol\(/)loFZZk%’iMS 28,QBM- BOLT, SIDE STAND MOUNTING [PCS | 1
23 N-41220-0 2550478 [LJ50QT-N, ik 2 SIDE STAND COMP. PCS | 1
LJ50QT-
24 QBM-41421-0033 3391502 |M,F22, 353,110, 4 7180, ik |SPRING SIDE STAND PCS | 1
=
25 YY50QT003004 |3392003 | FR ¥ 85, ik 2 SPRING MAIN STAND PCS | 1
26 3285072 [M10*1.25, 1 H 8¢ BOLT, M10x1.25x170 PCS| 1
27 3274001 [GB/T 12618 RIVET3.2*9 PCS | 2
28 4300053 |E4, 23,4 FRAME BODY NO. PLATE PCS | 1
29 3230322 |[GB/T 818 4% % SCREW M5x10 PCS | 1
30 3230612 [PE7ZELE SCREW M6x16 PCS| 2
31 2550471 |3B3,2.0, M1k R BRACKET PCS | 2




11 REAR SHOCK ABSORBER ASSY.

2N
L
4
Sy,
No. Part No. Description Description “|Unit | Qty
. RK. SAUCUK
1 N-53200-0 3512023 |2 :X,270, B #3454, 500N ARCARRED (97OMM) PCS | 1
2 3230001 |GB/T 31.3,8§% 4% BOLT M10x1.25x40 PCS | 1
3 3273011 |GB/T 91,4% (4% PIN 2.5%30 PCS | 1
4 QBK-54303-0000 (3238042 |GB/T 6171,9%7% 4% NUT M10x1.25 PCS | 1
5 3230406 |GB/T 16674.1,8.8%% 1% F 4k BOLT M8x32 PCS | 1
12 FRONT FENDER
No. Part No. Description Description Unit | Qty
1 3230410 |[GB/T 70.2, 5540 SCREW M6x16 PCS| 4
2 N-42101-0 3445052 |LJ50QT-N,ABS FRONT FENDER PCS | 1

12

IMANDNT T NNVED




1) MHNANDLE LUVEKR

No. Part No. Description Description Unit | Qty
1 N-42201-0 3441583 [LJ50QT-N,ABS FRONT HANDLE COVER PCS| 1
2 N-42202-0 3443585 |LJ50QT-N,PP,Bf REAR HANDLE COVER PCS | 1
3 9165-ST4-8x16-A [3230358 |GB/T 2823, 85 % %¢ SCREW ST4.8x16 PCS| 3
4 | 9221-M4-2x18x11-A |3238060 |85 ZF 4% SPRING NUT 4.2 PCS| 6
5 3230491 |GBI/T 70.2, 854, 53k 12 SCREW M6x16 PCS| 1
6 3250411 |GB/T 97.1, %54 WASHER, SPRING (6) PCS | 1
7 N-42207-0 3441582 [LJ50QT-N,ABS FRONT HANDLE COVER 2 PCS| 1
8 9165-ST4-8x16-A 3230357 |GB/T 2823, 454 SCREW ST4.8x16 PCS | 4




14 COVER. FB ASSY

No. Part No. Description Description Unit | Qty
1 N-42302-0 3443586 [LJ50QT-N,ABS FRONT SHIELD PCS| 1
2 N-42504-0 3447542 |LJ50QT-N,PP,Bf FRAME FENDER A PCS| 1
3 3230061 |GBI/T 5789, %% 4% BOLT M6x12 PCS | 2
4 | 9221-M4-2x18x11-A |3238060 |85 ZF 4% SPRING NUT 4.2 PCS | 20
5 9165-ST4-8x16-A |3230357 |GB/T 2823, 454 SCREW ST4.8x16 PCS | 4

15 FOOTREST/STAND

No. Part No. Description Description Unit | Qty
1 N-42401-0 3449086 |LJ50QT-N,PP, B FLOOR PCS | 1
2 N-42402-0 3449087 |LJ50QT-N,PP,Bf COVER,BATTERY PCS| 1
3 N-42507-0 3449089 [LJ50QT-N,ABS LEFT SIDE COVER PCS | 1
4 N-42508-0 3449088 [LJ50QT-N,ABS RIGHT SIDE COVER PCS| 1
5 N-42505-0 3447543 |LJ50QT-N,PP, B UNDER COVER PCS| 1
6 9165-ST4-8x16-A 3230358 |GB/T 2823, 4% F 4 SCREW ST4.8x16 PCS| 6
7 3230472 |HEESE BOLT M6x12 PCS | 2
8
9 3230399 | BOLT M6x16x%3 PCS | 4

10 | 9221-M4-2x18x11-A [3238060 |45 % %k SPRING NUT 4.2 PCS| 6

11 9165-ST4-8x16-A |3230357 |GB/T 2823, 454 SCREW ST4.8x16 PCS| 8




16 LEG SHIELD

No. Part No. Description Description Unit | Qty
1 N-42501-0 3445562 |LJ50QT-N,PP, B LEG SHIELD PCS | 1
2 N-3380010-0 3380010 [LJ250-V,DC5V/1A, % K150 USB PCS| 1
3 N-42502-0 3446546 |LJ50QT-N,PP, B INSPECT COVER PCS| 1
4 QBK-42503-0000 (3446512 |LJ50QT-K,B88,PP, 2 HOOK, HELMET PCS| 1
5 N-42501-5 3445561 |LJ50QT-N,PP, B PCS| 1
6 GBT845ST4 3230352 |GB/T 2823, % 4k SCREW 8T4.2x12 PCS | 4
7 9165-ST4-8x16-A  |3230357 |GB/T 2823, 454 SCREW ST4.8x16 PCS| 8
8 3230494 |GB/T 70.2, 454, 5512 BOLT M6x25 PCS| 1
9 3250411  |GBIT 97.1, % WASHER, SPRING (6) PCS| 1
10 | 9221-M4-2x18x11-A (3238060 |45 % %% SPRING NUT 4.2 PCS | 2

17 CTND MNVDD P Al—e o



11

J1UL LUVER

No. Part No. Description Description Unit | Qty
1 N-42603-1 3450106 |LJ50QT-N,PP, 2 MAINTAIN COVER DOWN PCS | 1
2 N-42603-2 3450107 |LJ50QT-N,ABS MAINTAIN COVER UP PCS 1
3 N-42606-0 3451261 |LJ50QT-N,ABS COVERR.R. PCS| 1
4 N-42605-0 3451260 |LJ50QT-N,ABS COVERR.L. PCS 1
5 N-42603-5 3453050 |LJ50QT-N,ABS CENTER COVER UP. PCS | 1
6 N-42603-6 3453051 |LJ50QT-N,ABS CENTER COVER DOWN. PCS 1
7 3230061 |GBI/T 5789, %% 4% BOLT M6x12 PCS | 2
8 9165-ST4-8x16-A 3230358 |GB/T 2823, 4% F 4 SCREW ST4.8x16 PCS 6
9 | 9221-M4-2x18x11-A |3238060 [9EZE 4k SPRING NUT 4.2 PCS | 9
10 GBT845ST4 3230352 |GB/T 2823, 4% % 4¢ SCREW ST4.2x12 PCS 1

P8*P12*P20*6*8, 5 14%,QBY-

11 3287527 41403-0000 ARMREST BUSH PCS | 4
12 3358503 [LJ50QT-8M,CHARGER SIDE COVER RUBBER PCS | 4
13 3230357 |GB/T 2823, 454N SCREW ST4.8x16 PCS 2

18  SPEEDOMETER
4
Sy

No. Part No. Description Description Unit | Qty

1 N-331000  |3400150 %(J)kk%hsomph’tﬁﬁ'ﬂ"jp' %8 | SPEEDOMETER A pcs |
80km/h50mph, %, EAPP, £ &

3400151 IAT, M ST SPEEDOMETER B PCS | 1

2 3230463 |GBI/T 818 4% 4 SCREW M6x12 PCS | 2

3 3238092 |¥EFELR SPRING NUT 6 PCS | 2

4 GBT845ST4 3230352 [GB/T 2823, 8% 4% SCREW ST4.2x12 PCS | 2




19 FLASHER LIGHT/HEAD LIGHT

No. Part No. Description Description Unit | Qty
1 N-32100-0 3372091 [LJ50QT-N, LED HEAD LIGHT ASSY. PCS | 1
2 N-32410-0 3374167 |LJ50QT-N FLASHER LIGHT ASSY., FL PCS [ 1
3 N-32420-0 3374168 [LJ50QT-N FLASHER LIGHT ASSY., FR PCS | 1
4 GBT845ST4 3230352 |GBIT 2823 4% 4 SCREW ST4.2x12 Pcs | 13
5 3425653 |LJ50QT-V,ESTATE, /i CLIP PCS| 2

20 TAIL LIGHT 11
0 G " <+

No. Part No. Description Description Unit | Qty
1 N-42601-0 3453049 |LJ50QT-N,PP,E FUEL TANK COVER PCS | 1
2 N-42701-0 3454068 |LJ50QT-N,PP,Ef FENDER RR. PCS | 1
3 N-32200-0 3373575 [LJ50QT-N TAIL LIGHT ASSY. PCS | 1
4 QBY-32300-0000 [3375008 [ oo~ = o oTIATEERERT LICENSE PLATE LIGHT PCS | 1
5 2550060 [LJ125T-16,TREVIS,HipkE, &i@ |LICENSE PLATE BRACKET PCS | 1
6 TK4F0604 3376002 [#}3,E9-02.1270,D0T FLASHER LIGHT ASSY. Pcs| 2
7 QBK-32600-0000 (3376006 |#}3,E9-02.1269,D0T,M6 FLASHER LIGHT ASSY., REAR [PCS | 1
8 3238027 |GB/T 6177.1 45 % 4 NUT M6 PCS | 1
9 GBT845ST4 3230352 |GBIT 2823 4% % SCREW ST4.2x12 PCS| 8
10 | 9165-ST4-8x16-A [3230358 [GB/T 2823, % % SCREW ST4.8x16 PCS | 1
11 | 9221-M4-2x18x11-A [3238060 |44 4% SPRING NUT 4.2 PCS| 4
12 3220009 |E,GB/T 16674.1,8.84%, %% BOLT M6x16 PCcs| 2
13 3230351 [GB/T 2823, F# 4 SCREW ST4.2x12 PCS | 1




$%| 5 Uk L& Unit| Qty
Ref No Part No Description Description Unit| Qct
1 3230058  |GB/T 16674. 1, %% FLANGE BOLT M6+%12 PCS 2
2170008 2170008 |ECU euro4 LJ50QT-V, &, b i % PCS| 1
2 2170050  |fEiEHE, HyELIASECU, R, 25KM |ECU, 25KM PCS 1
2170046 2170046  |#EIEFE, HPEILIHESECU, RKF, 45KM |ECU, 45KM Eurob PCS 1
5 N-31100-2 3370295 |[LJ50QT-N, Hif% WIRE HARNESS ASSY.2 euro4 |PCS| 1
9M-31100-3 3370448  |LJ50QT-9M, 3B3, b4, ik Hi WIRE EURO 5 PCS 1
4 3220035 |E, GB/T 16674. 1, 8. 8%%, %4t FLANGE BOLT M6+45 PCS 1
5 $-20-A-8002  [3158151 fgﬁ;ﬁgﬁ”ﬁﬁ%m*P}'%:S'ZO'A' CYLINDER TEMPERATURE SENSOR  |Pcs | 1
6 3158121 3158121 [RKFL, NV, s, R0 0MS PCS 1
3158055 3158055 [LJ50QT-V, FEhn#iat, kit 02 sensor
; 12503 3158013 [LJ50QT-V,E:&+E SOLENOIDVALVE euro4 PCS| 2
3158120 3158120  |fy%+E, BRI, #R%%: AUX-3 SOLENOID VALVE 3 euro 5 PCS 1
8 3158014  [LJ50QT-V, % +T SOLENOID VALVE FILTER PCS 3
9 3261012 |QC/T 621, B4 STRIP CLIP, 7 PCS 12
10 3351002 |©35*07.5%30 FUEL TUBE, ®3.5%®7.5 PCS 3
KH-1A4T, 12V, DC/GSHN-1A4T- .
11 7B1-35300-18 3378508 RH. 12V DC. 354 RELAY PCS
12 2550890  [3B3, 2.0, Hijk B BRACKET, SOLENOID VALVE PCS 1
13 3351002 |®3.5%97.5%150 FUEL TUBE, ®3.5%®7.5 PCS 1
14 2550888 [3B3, 1.5, HiJk B BRACKET PCS 1
15 3351002 |®3.5%97.5%110 FUEL TUBE, ®3.5%®7.5 PCS 1
16 3238027  [GB/T 6177. 1, ¥5ZE 4% FLANGE NUT, M6 PCS 1
17 3158150 3158150  [fy%+E, RKTL, FR%: IDLE-2 SOLENOID VALVE 2 PCS 1
18 3158119 3158119  [MI%IE, KK TL, #5725 :MAIN-1 SOLENOID VALVE 1 PCS 1
19 2550846  |LJ50QT—2V, ESTATE, Hijk B BRACKET PCS 1
20 3351002 |©3.5*®7.5*130 FUEL TUBE, ®3.5%®7.5 PCS 1
21 3230087  [GB/T 5789, ¥ 7 4t FLANGE BOLT M6%25 PCS 1
22 4415019  [5. 3%180, BAND PCS 8
3B3-23100-0 3152059  [fBy%4T, 3B3/25, BRFL CARBUTETOR 45KM euro 4 PCS 1
23 -
3152083 [f#I%FE, 3B3/45, BR CARBUTETOR 45KM euro 5 PCS 1




-

&
| I
| J
!
L)
10
\
\
|
75 5 HELA TR Firg Unit| Qty
Ref No Part No Description Description Unit| Qct
. N-33100-1 3370289 [LJ50QT-N, Hifz WIRE HARNESS ASSY. EURO 4 PCS| 1
3370476 [LJ50QT-N,3B3, WIRE HARNESS ASSY. EURO 5 PCS| 1
2 3370104 FUSE 104, 250V PCS| 1
3 YTX7A-BS 3379519 [, MF-7A, 2™ BATTERY ASSY PCS| 1
3 3379521 |¥g /A, HTXTA-BS, it BATTERY ASSY PCS| 1
3 3379535 [ijtk, YTX7A, Btk BATTERY ASSY PCS| 1
4 3230077 |9E#E s SCREW M6 X 20 PCS| 2
5 7B1-35300-0000 3378505 [50PYk¥A STARTER RELAY COMP, ASSY PCS| 1
6 3230061 |9E#E st SCREW M6 X 12 PCS| 3
7 3380009 USB JACKS PCS| 1
g N-36100-0 3379022 (3B3,m™ %504/ ,8 REGULATOR EUR04 PCS| 1
9A-36100-0 3379020 |ZS152FMI-5, Hils, 648, KAT 85 REGULATOR EURO5 PCS| 1
9 5L.-35200-0 3378022 [3B1, Ha¥Efbihiag IGNITION COIL PCS| 1
9 2330019 [H¥bimaE, Zlagm IGNITION COIL PCS| 1
9 2330020 [Hi 4k #%, ZITURBHO IGNITION COIL PCS| 1
10 N-3383001-0 3383001 CONTROLLER, HEAD LIGHT PCS| 1
11 N-32800-0 3376512 [0. 7W+0.8W+OW Ui, =4k FLASHER PCS 1
12 TJ7F2909 3375501 |E4-000113 HORN PCS| 1
13 4415001 BAND 250MM PCS| 10




